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QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINGTO EN10204 TYPE 3.1) 

. , '.ASEGURAMIENTO DE CALIDAD ~ERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY LISTED BEMW WAS DESIGNED, MANUFACTUKED ANDTESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN M ONEOR MORE OF THE 

FOLMWING STANDAKDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO AUNO FUE DISENADO, FABRlCADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE UJS SIGUIENTES 

ESTANDARES ULTIMA E D I C I ~ N  ) 

API 598 - VALVE MSPECTION AND TESTMG AP16D - PiPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL GATE VALVES, FLANGED AND WELDING ENDS 
ANSI 816-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FI'TTMGS, SOCKET - WELDING AND THREADED 
ANSI B 16-34 - VALVES - FLANGED. THREADED AND WELDMG ENDS AP1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TES rlNG OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC061A08MAB830000M 
6" Fig. 5202 F UT WCB, API TRiM No.8 830000M D e s c r l ~ t l o n  

Descripción CAST STEEL GATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVEWIíBLOW EMISSION CONTROL (SO PPM'S hlAX.) ( V A L V U  SMISTRADA CON CONTROL DE BAJAS 
EMISIONES PUGITNAS (50 PPM'S MAX.) ) 

r 
PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC ( P S ~  
(HIDROSTATICA) 

PNEUMATIC (PSD 
C 

(NEWTICA) 

I 
FACIO-21 W"3' 

CERTECADD POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 
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MECHANICAL TESTS ( P R o P M E C A N I ~ S )  

TENS YlELD ELG RED BHN 

KPSl m1 % % 
-0, 1st 2ND 3RO AV0 

70.90 46.98 29 47 153 

74.53 45.68 25 48 163 

74.53 45.82 24 44 164 

C H E M I C A L  C O M P O S I T I O N  (%) C ~ M P O S ~ ~ I ~ N  QUIMICA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE1 (COLADA) (ASTMI 

BODY WH29490 ASTMA-2161WcB 
CUERPO 

BONNET WH23159 ASTMA-ZlóMB 
BONETE 

WEDGE WH33339 ASTMA-216NCB 
DISCO 

C P v m S S i  Ni CI M 0  CU C b  
0.192 0.890 0.026 0.018 0.540 0.077 0.061 0.017 0.073 0.005 

Nomalizaied to (Normalirado a) 920 Temer 10 Cromle a) 650 Cwled ui a 6  (Eafriado en a k . )  

0.197 0.850 0.021 0.023 0.412 0.021 0.031 0.034 0.022 0.002 
Nomalizaled ta (Nonoalizada a) 930 Temwr to (Tewle a) 650 Cwled in a k  (Enfriado en aire.) 

0.217 0.930 0.031 0.017 0.461 0.080 0.086 0.026 0.036 0.001 
Nomalizated 10 ~Nonoaliizado a) 930 Temmr ta (Tewle a) 650 Enñiado eo aie .  


